CZ Navod k pouziti Pasova pila

EN User Manual Wood bandsaw

HBS 470 PROFI

Pasova pila na drevo
Wood bandsaw

Prectéte si a dodrzujte Technické zmény, jakoZ i
navod a bezpecnostni po- chyby tisku vyhrazeny!
kyny!

Read the operation manual Technical data subject to
carefully before first use! changes, errors excepted!

Vydani/Edition: 2014 - Revision 02 - CZ/EN

Marktplatz 4 | 4170 Haslach | AUSTRIA

Gewerbepark 8 | 4707 Schlusslberg | AUSTRIA

Tel: +43 - 7289 / 71562-0 | Fax: +43 - 7289 / 71562-4

Tel: +43 - 7248 / 61116-0 | Fax: +43 - 7248 / 61116-6
info@holzmann-maschinen.at , www.holzmann-maschinen.at

HOLZMANN-MASCHINEN GmbH



BEZPECNOSTNI SYMBOLY @ SAFETY SIGNS

VYZNAM BEZPECNOSTNICH SYM- DEFINITION OF SYMBOLS
BoLO

CZ POZOR! Dbejte bezpecnostnich symbold! NedodrZovani predpist a pokynd
mazZe vést k téZkym poranénim osob nebo dokonce smrtelnym urazim.

EN ATTENTION! Ignoring the safety signs and warnings applied on the ma-
chine as well as ignoring the security and operating instructions can cause
serious injuries and even lead to death.

CZ PRECTETE SI NAVOD! prectéte si #3dné ndvod na obsluhu a ddrbu
|I.l| Vaseho stroje a dobre se seznamte s oviladacimi prvky stroje, aby byl tento
radné obsluhovan a predeslo se skodam na stroji a zranénim osob.

EN READ THE MANUAL! Read the user and maintenance manual carefully
and get familiar with the controls n order to use the machine correctly and
to avoid injuries and machine defects.

y _‘\ CZ OCHRANNE PROSTREDKY! Pouzivni ochrany sluchu, ochrannych
| | bryli a bezpecné obuvi je povinné.

\_/ EN PROTECTIVE CLOTHING! The operator is obligated to wear proper
@ ear protection, safety goggles and safety shoes

CZ CE-SHODNE - Tento vyrobek odpovida smérnicim EU.
EN EC-CONFORM - This product complies with the EC-directives.

HOLZMANN Maschinen Austria © www.holzmann-maschinen.at m
Pasova pila/ Wood bandsaw HBS 470PROFI




I
wfl
o
S
10PREFACE

Dear Customer!

This manual contains information and important instructions for the installation and correct use of
the wood band saw HBS 470PROFI.

Following the usual commercial name of the device (see cover) is substituted in this manual with
the name "machine".

This manual is part of the product and shall not be stored separately from the product. Save it for
later reference and if you let other people use the product, add this instruction manual to the
product.

Please read and obey the security instructions!

Before first use read this manual carefully. It eases the correct use of the product and
Elﬂ prevents misunderstanding and damages of product and the user’s health.

Due to constant advancements in product design, construction pictures and content may diverse
slightly. However, if you discover any errors, inform us please.
Technical specifications are subject to changes!

Please check the product contents immediately after receipt for any eventual transport
damage or missing parts.

Claims from transport damage or missing parts must be placed immediately after initial
product receipt and unpacking before putting the product into operation.

Please understand that later claims cannot be accepted anymore.

Copyright

© 2014

This document is protected by international copyright law. Any unauthorized duplication, transla-
tion or use of pictures, illustrations or text of this manual will be pursued by law.

Court of jurisdiction is the Landesgericht Linz or the competent court for 4170 Haslach, Austria!l

Customer service contact

HOLZMANN MASCHINEN GmbH

A-4170 Haslach, Marktplatz 4
Tel 0043 7289 71562 - 0
Fax 0043 7289 71562 - 4

info@holzmann-maschinen.at

HOLZMANN Maschinen Austria © www.holzmann-maschinen.at m
Pasova pila/ Wood bandsaw HBS 470PROFI




11 TECHNICAL DATA

11.1 Constructional indication

1 - Upper wheel

2 - Upper blade guide

3 - Rip fence assembly

4 - Table

5 - Belt tension handwheel
6 - Lower wheel

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

7 - Lower door
8 - Switch
9 - Upper door

Strana 18

Pasova pila/ Wood bandsaw HBS 470PROFI



MANN.

N
=l

(]

=
11.1 Technical data

Throat / max. cutting width 465 mm

Packaging dimensions 2000x800x490

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

Pasova pila/ Wood bandsaw HBS 470PROFI



12SAFETY GUIDELINES
12.1 Proper usage

Holzmann Maschinen cannot be held responsible for any injuries or damages if there was per-
formed manipulation or adjustments to the machine.

The following items are some rules about security which should be followed by everyone in
common when using tools.

Please read them all very carefully before using such tools and then keep this manual after
reading.

You must absolutely follow these rules when using in case of fire, personal injury and other
accidents.

For another usage and resulting damages or injuries HOLZMANN MASCHINEN
doesn’t assume any responsibility or guarantees.

12.2 Incorrect usage

e Operation of the machine that doesn’t agree with this manual is forbidden!
e Operation without the safety devices is not allowed.

e You mustn’t remove the safety devices!

e Incorrect is the usage for materials which aren’t mentioned in this manual.
e Changes of the machine’s construction are forbidden.

For another usage and resulting damages or injuries HOLZMANN MASCHINEN
doesn’t assume any responsibility or guarantees.

12.3 Safety instructions

Warning labels and/or other labels on the machine must be replaced when they were removed.

Do not operate the machine at insufficient lighting conditions.
Do not operate the machine outdoors.

Do not operate the machine when you are tired, when your concentration is
impaired, and/ or under the influence of drugs, medication or alcohol.

The machine shall be used only by trained persons.

Non authorized persons, especially children, shall be kept away from the
work area.

Do not wear loose clothing, long hair openly or loose jewellery like necklac-
es etc. when operating the machine

They might be catched by rotating parts and cause serious injuries.

P @ P>

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Pasova pila/ Wood bandsaw HBS 470PROFI




Use proper safety clothing and devices when operating the machine (, safety
goggles, ear protectors, safety shoes ...)! Do not wear safety gloves for oper-
ating because they decrease the working accuracy and they might be pulled
into the saw blade.

Before any maintenance you have to disconnect the panel saw from the pow-
er source. Never use the plugged cable for transporting or manipulating the
machine.

12.4 General rules of security

e Keep the workshop clean: It's easy to cause accidents if the workshop is in mess.

e Don't allow strangers and children to be close to the workshops:

e Keep tools carefully: Unused tools should be kept in dry and high places where children’s
hands couldn’t reach to, please lock them if it's necessary.

e Be careful to choose tools: Don’t use small tools or accessories to finish burdensome jobs.

e Maintain tools very carefully: Keep cleaning in order to make them perform fully.

e Keep vigilance: Keep your brain sober when working. Don’t operate dynamoelectric tools
when feeling tired.

e Check broken parts and accessories: Operators should carefully check whether every part,
every accessory or every protecting equipment has been broken before intermittently us-
ing tools in order to decide whether such objects perform again.

e Advise: It's easy to cause broken tools, even personal hurt if you don’t use accessories
from original Company.

12.5 Product specific rules of security

The machine operator shall have all necessary prerequisites in oder to operate a complex
machiery.

- It is prohibited to use the machine when under the influence of alcohol, drugs or medication.

- All the operators must be suitably trained for use, adjustment and operation of the machine.

- The operators must carefully read the manual paying particular attention to the warning and
safety notes. Furthermore, they must be informed on the dangers associated with use of the ma-
chine and the precautions to be taken, and must be instructed to periodically inspect the guards
and safety devices.

- Before carrying out adjustment, repair or cleaning work, disconnect the machine from the elec-
tric power by setting the main switch to stop.

- After an initial bedding-in period or many hours of operation, the driving belts may slacken; this
causes an increase in the tool stopping time (the stopping time must be less than 10 seconds).
Immediately tighten them.

- The working area around the machine must be kept always clean and clear, in order to have an
immediate and easy access to the switchboard.

- Never insert materials which are different from those which are prescribed for the machine utili-
zation. The material to be machined must not contain any metal parts.

- Never machine pieces which may be too small or too wide ithrespect to the machine capacity.

- Do not work wood which has evident defects (cracks, knots, metal parts, etc.)

- Never place hands among the moving parts and/or materials.

- Keep hands clear from the tool; feed the piece with the aid of a pusher.

- Keep the tools tidy and far away from those not authorized persons.

- Never employ cracked nor uckled, neither not correctlyreground tools.

- Never use the tools beyond the speed limit recommended bythe producers.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Pasova pila/ Wood bandsaw HBS 470PROFI




- Carefully clean the rest surfaces of tools and make surethat they find perfectly horizontally posi-
tioned, and with no dents at all.

- Always wear gauntlets when handling the tools.

- Mount the tools in the right machining direction.

- Never start the machine before having correctly installed all the protections.

- Connect the dust suction hoods to an adequate suction system; suction must always be activat-
ed when the machine is switched on. - Never open doors or protections when the machine or the
system is operating.

- Many unpleasant experiences have shown that anybody may wear objects which could cause
serious accidents.

Therefore, before starting working, take any bracelet, watch or ring off.

- Button the working garment sleeve well around the wrists.

- Take any garment off which, by hanging out, may get tangled in the MOVING UNITS.

- Always wear strong working footwear, as prescribed by the accident-prevention regulations of
all countries.

- Use protection glasses. Use appropriate hearing protection systems (headsets, earplugs, etc.)
and dust protection masks.

- Never let unauthorized people repair, service or operate the machine.

- The manufacturer is not responsible for any damage deriving from arbitrary modifications made
to the machine.

- Any transport, assembly and dismantling is to be made only by trained staff, who shall have
specific skill for the specified operation.

- The operator must never leave the machine unattended during operation.

- During any working cycle break, switch the machine off.

- In case of long working cycle breaks, disconnect the general power supply.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Pasova pila/ Wood bandsaw HBS 470PROFI




13 ASSEMBLY

WARNING

It is prohibited to install the machine in
explosive environments.

The installation zone must be selected
evaluating the work space required de-
pending on the dimension of the pieces
to be machined,and taking into account
that a free space of at least 800 mm =
must be left around the machine.It is Timber
also
necessary to check The floor capacity —
and its surface, so that the machine
base is evenly resting on its four sup- | o)
ports.A

power outlet and a chip-suction system
connection shall be closeto the selected \ \ 77
machine setting and it must be @ )
conveniently lighted.

— Sling 2000kgs

Fig.4.2
13.1 LIFTING

The machine can be lifted using a fork-lift truck, placing the forks
under the feet or by using a "SLING”, as shown, with a lifting
capability of 2000 Kg.

13.2 POSITIONING THE MACHINE

For a correct and rational organisation of the work area :

- Install the machine in an area that will not amplify vibration or noise

- Verify that the work area is adequately illuminated.

- When placed between other machinery there should be a space of at least 80 cm. It is neces-
sary to anticipate sufficient space for

cutting long work pieces traversly and for the fitting of rollers or other types of support,in front
and at the rear of the table.

There are four holes for fixing the machine to the floor. When fixing to the floor it is recommend-
ed not to over tighten the fixtures to avoid increasing vibration.It is also advisable to place anti-
vibration materials between the floor and the feet of the machine.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Pasova pila/ Wood bandsaw HBS 470PROFI




14 OPERATION INSTRUCTIONS
141 BLADE MOUNTING AND ADJUSTMENT

- To mount blade first remove the table insert (A of FIG.4.4.1)

Place the blade onto the bandwheel checking the teeth are in a correct position, and then tighten
the tension using the handwheel (A of FIG.4.4.2). The correct tension value is indicated on the
tension scale inside the upper door, the indicated value corresponds to the width of the blade.

- Turn the bandwheels manually, checking that the blade does not interfere with any fixed parts
and that the blade is placed correctly on the
bandwheels. The points of the teeth should
slightly protrude over the edge of the band-
wheels. To adjust the blade position on the
bandwheels slacken the locking lever( B of
FIG.4.4.2), and then turn the knob(C of
FIG.4.4.2): the blade will move inwards when
turn the knob clockwise and the blade will move
further out when turn the knob anticlockwise; A
quarter of one circle is sufficient to make a no-
ticeable displacement.

Tighten the locking lever after the blade is posi-
tioned correctly.

- Then reinstall the table insert, close the band
wheels accessing doors.

After use we recommend slackening the

blade tension, and to display a visible sign . I C q]mi
on the machine advising of this procedure.
Remeber to check and re-tension before
use. This operation prevents damage to the
bandwheel tyres. A

14.2 SETTING BLADE GUARD & Fig4.42
GUIDE (for 50Hz)

AJUSTING THE SAW BLADE GUARD

The adjustable saw band guard should be posi-
tioned as close as possible to the workpiece. To
adjust the height, release the locking knob(D of
Fig.4.4.2 ) and turn the handwheel (E of
Fig.4.4.2) to adjust the guard up or down. Lock
the knob once the correct position of guard is
obtained.

This operation must always be carried out while
the machine is stopped.

A

AN

Fig.4.5.1

FACE PLATE blade guide

The face plate should lightly touch the blade, to prevent vibration during operation and ensure
correct direction of cutting. The positioning of these face plate is controlled by screw
“A”(Fig.4.5.1), once they have been adjusted, tighten the lock nut “"B”(Fig.4.5.1); they should be

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Pasova pila/ Wood bandsaw HBS 470PROFI




2mm behind the teeth of the blade.The rear face plate prevents excessive backward movement of

the blade whilst in operation , and should be 1-2

mm from the back of the blade: this can be adjusted by srew “C"(Fig.4.5.1).

Lower saw BLADE guide

- To face plate should lightly touch the blade, to
prevent vibration during operation and ensure
correct direction of cutting. The positioning of
these face plate is controlled by screw
“A"”(Fig.4.5.2), once they have been adjusted,
tighten the screw “A”(Fig.4.5.2); they should be
2 mm behind the teeth of the blade.The thrust
shaftprevents excessive backward movement of
the blade whilst in operation , and should be 1-2
mm from the back of the blade: this can be ad-
justed by srew “B”(Fig.4.5.2).

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

|

Fig.4.5.2

Pasova pila/ Wood bandsaw HBS 470PROFI



SETTING BLADE GUARD & GUIDE (for 60Hz)

AJUSTING THE SAW BLADE GUARD

The adjustable saw band guard should be posi-
tioned as close as possible to the workpiece. To
adjust the height, release the locking knob(D of
Fig.4.4.2 ) and turn the handwheel (E of
Fig.4.4.2) to adjust the guard up or down. Lock
the knob once the correct position of guard is
obtained. This operation must always be carried
out while the machine is stopped.

ROLLER BEARINGS BLADE GUIDE

The roller bearings should lightly touch the
blade, to prevent vibration during operation and
ensure correct direction of cutting. The position-
ing of these bearings is controlled by screw
“A”(Fig.4.6.1), once they have been adjusted,
tighten the screw “A”(Fig.4.6.1); they should be
2mm behind the teeth of the blade.The rear bear-
ing prevents excessive backward movement of
the blade whilst in operation , and should be 1-2
mm from the back of the blade.

LOWER SAW BLADE GUIDE

- To roller bearing should lightly touch the blade,
to prevent vibration during operation and ensure
correct direction of cutting. The positioning of
these rollers is controlled by screw “A”(Fig.4.6.2),
once they have been adjusted, tighten the screw
“B”(Fig.4.6.2); they should be 2 mm behind the
teeth of the blade.The thrust shaftprevents ex-
cessive backward movement of the blade whilst
in operation , and should be 1-2 mm from the
back of the blade: this can be adjusted by srew
“B”(Fig.4.6.2).

14.3 TILTING THE WORK TABLE

- To make adjustments of table tilting, slackening
the locking handle A, and rotate the shaft B with
special handle which you can find it in your loose
parts bag whith this machine. When adjustment
is correctly finished, tighten the handle A to lock
it.

14.4 FACE CUTTING

Use a square for safe guiding of the work during
face cutting.
(FIG.4.8)

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

(o]
A

A

Fig.4.6.1

B
9]
A
] |@®
I“l
Fig.4.6.2

Fig.4.8

Pasova pila/ Wood bandsaw HBS 470PROFI



14.5 CUTTING SHORT PIECES

Use pushing devices for cutting of short
pieces.

The pushing device type A is recom-
mended for narrow pieces.

14.6 CUTTING OF ROUND
PIECES

Use a wedge rest to prevent rotation of
round parts during cutting.

Fig.4.10

14.7 V belts

After the first few hours of operation it is necessary to check that the tension of the belts is cor-
rect,as they tend to stretch. To control

the tension of the belts push the mid-point of the belt applying 3-4 Kg of pressure, the displace-
ment should not exceed 5-6 mm.

It is recommended that the correct blade tension is maintained as loose belts reduce the motor

power and can increase the braking

time. Belts that are too tight can cause the belts to become hot .

14.8 To change the belts

Slacken the blade tension , remove the screw at the center of lower bandwheel, pull-out the
bandwheel from the shaft, repeat the
operations in reverse to re-assemble.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Pasova pila/ Wood bandsaw HBS 470PROFI




14.9 Dismantling the uper bandwhel
Remove the upper bandwheel is same as the operations of lower bandwheel.
14.10 Replacement of ruber covering of the fly -wheels

It is recommended that this be carried out by a competent specialist or the manufacturer, this is
because the rubber covering is not only glued onto the bandwheel, but also ground in a crown
form. It is strongly advised not to grind and shape the rubber directly on the machine using
gouges, files or abrasives.

14.11 Cleaning and lubricating

Periodically clean the inside of the machine with the aid of a dust extractor for any saw-dust de-
posits, remove any resinous deposits from the bandwheels surface. The bandwheel bearings do
not require any greasing. It is not necessary to lubricate any part or component of the machine
as the sawdust circulating within will adhere to any oiled or greased surface jeopardizing the slid-
ing of moving parts such as the shaft of the blade guide adjustment and the slide of the tension-
ing group.

Frequently control the cleanliness of the rubber surfaces on the bandwheels, particularly in cases
of cutting resinous materials or chipboard. Clean the surfaces, while machine is not in motion , of
any resinous deposits taking care do not damage the surface.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at Strana 28
Pasova pila/ Wood bandsaw HBS 470PROFI




pir|
o
-
15MAINTENANCE

ATTENTION

Don’t clean or do maintenance on the machine while it is still connected to the
power supply:

Damages to machine and injuries might occur due to unintended switching on of
the machine!

Therefore: Switch the machine off and disconnect it from the power supply be-
fore any maintenance works or cleaning is carried out

The machine does not require extensive maintenance. If malfunctions and defects occur, let it be
serviced by trained persons only.

15.1 Cleaning

Arising sawdust should be regularly removed from the inside of the band saw. Before opening the
housing cover, the device is switched off and pull the plug. After opening can be cleaned with a
brush, broom or a vacuum cleaner. Remove upon completion of each work shavings and dust
from the cooling vents of the engine.

Note:
Do not remove the chips with bare hands. There is a risk of injury from sharp or pointed chips!

HINWEIS

The use of solvents, harsh chemicals or abrasive cleaners leads to damage to the
machine!

Therfore: When cleaning water and mild detergent if necessary use.

Bare surfaces of the machine against corrosion impregnate ( with anti-rust WD40 )

e Faults or defects that may affect the safety of the machine, must be rectified immediately.

e The full and regular cleaning of the machine ensures a long life and is a safety requirement.
Use only mild cleaning agent, ie gasoline, kerosene, soda etc ...

e Check that the warning and safety instructions on the machine present and in perfect legible
condition regularly.

e Check before every use the perfect condition of the safety devices.

e When storing the machine should this not be stored in a humid room and must be protected
from the influence of weather conditions.

e Check at least weekly all screws are tight.
e The elimination of defects does your dealer
e Repair work may be carried out by qualified personnel

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

Pasova pila/ Wood bandsaw HBS 470PROFI



16 TROUBLE SHOOTING

WARNING:
For your own safety, always turn off and unplug the machine before carrying out any trou-
bleshooting

TROUBLE PROBABLE CAUSE REMEDY

The machine does not
work when switched on.

1

. No power supply.
2.

Defective switch.

Check the cable for breakage.
Contact your local dealer for repair.

with the motor running.

The blade does not move

1.

The quick release lever or
blade tension handwheel has
not been tightened.

. The blade has come off one of

the wheels.

. The saw blade has broken.
. The drive belt has snapped.

Switch off the motor, tighten the quick release
lever or blade tension handwheel.

Open the hinged door and check.

Replace the blade.
Replace the belt.

The blade does not cut
in a straight line.

. Fence for cutting not used.
. Too fast feed rate.

. The blade teeth are dull or

damaged.

. Blade guides not suitably

adjusted.

Use a fence.

Put light pressure on the workpiece & make
sure the blade does not bend.

Use a new blade.

Adjust the blade guides (see the section on
page 7).

The blade does not cut,
or cuts very slowly.

1

. The teeth are dull, caused by

cutting hard material or long
use.

. The blade was mounted in the

wrong direction.

Replace the blade, use a6 T.P.l. blade for
wood and soft materials. Usea 14 T.P.IL
blade for harder materials. A 14 T.P.l. blade
always cuts slower due to the finer teeth and
the slower cutting performance.

Fit the blade correctly.

the machine.

Sawdust builds up inside

1.

This is normal

Clean the machine regularly. Open the hinged
door and remove the sawdust with a vacuum
cleaner.

Sawdust inside the
motor housing.

1.

Excessive dust build-up on
the machine exterior
components.

Clean the ventilating slots of the motor with a
vacuum cleaner. From time to time remove
the sawdust to prevent it from being sucked
into the housing

The machine does not
cut at 45° or 90° angles.

1

. The table is not at right

angles to the blade.

. The blade is dull or too much

pressure was put on the
workpiece.

Adjust the table.

Replace the blade or put less pressure on the
workpiece.

The blade cannot be
properly positioned on
the bandwheels.

1.

The wheels are notin
alignment. Defective bearing.

2. The blade tracking knob

hasn’t been properly adjusted.

3. Inferior blade.

Contact your local dealer for repair.
Adjust the knob (see the section on page 6).

Replace the blade.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

Pasova pila/ Wood bandsaw HBS 470PROFI



17 ELEKTRICKE SCHEMA / WIRING DIAGRAM
POZOR!

Tento stroj musi byt uzemnén. Vyména napajeciho kabelu smi byt provedena pouze
kvalifikovanym elektromechanikem s prislusnym opravnénim!

This machine must be grounded. Replacement of the power supply cable should only
be done by a qualified electrician

3 phases
Motor

Main Switch

Safety
Switch

1phase
Motor

L

i Main Swﬂcll

wer I:jgj
iﬁﬂ_‘r
Safety &J}‘ji

Po
Cord

Switch

HOLZMANN Maschinen Austria © www.holzmann-maschinen.at m
Pasova pila/ Wood bandsaw HBS 470PROFI




r

r

r

18 NAHRADNI DILY / SPARE PARTS

MANN.
N
! 4

|
o
=

re L9 95 IS BS 19 /2 €6 26 12 16 LZ G2 92 BL IZ &2 k2

gz 0e
SE PEC EE 914

651 LE

EZ 8E [ o
* T L)
.\.\.ul\\
B
mmmv " 6

a9
Gl ga

rL GL 0L 69 L9

®

&
—_—
5 ¥ ¢ [/ 6 Izl

LL EL 69 6E PS E 25 T |

¥G P 2 6 ST

Pasova pila/ Wood bandsaw HBS 470PROFI

HOLZMANN Maschinen Austria © www.holzmann-maschinen.at



113
110

By
151 111

™ %
o)
> 2 92
M~
T
- 0
N 2
2, @
i ©
S
—
™
&
3
© @
— —
-
™
3 § 2
b I S
v
v
L .
& ™
@ .
S -
A
A .

136
137
130
132
>

HOLZMANN Maschinen Austria © www.holzmann-maschinen.at

Pasova pila/ Wood bandsaw HBS 470PROFI



MANN.

142

140

141

137

138

204

215
209

=

165 164 163 162
161
e \ ° = e 159
167
X L 158
169 [E 5
N
170 .
g -
171 6
156 - i
146 149 : 157
' ]
111 -
&, 4 154
o o “é
151 @ g 149
& 3
& &
g @@ 150
&
e
131 143 144 113 146 145

233 234

HOLZMANN Maschinen Austria © www.holzmann-maschinen.at

Pasova pila/ Wood bandsaw HBS 470PROFI



MANN.

10.0 Parts list

Part No. DESCRIPTION

1 Pan Head Bolt M4-0.7x35
2 Flat Washer M4

3 Safety Switch Seat

4 Ring

5 Frame

6 Set Screw M6-1.0x10

7 Switch Cord

8 Flat Washer M5

9 Power Cord

10 Hex Nut M6-1.0

11 Pointer

12 Step Screw

13 Upper Shaft

14 Roll Pin 5x36

15 Upper Wheel Shaft Hinge
16 Upper Wheel Shaft

17 Bushing

18 Bearing 6204

19 Upper Wheel

20 Int Retaining Ring M47

21 Flat Wahser M8

22 Hex Bolt M8-1.25x30

23 Saw Blade

24 Board

25 Hex Bolt M6-1.0x30

26 Tire

27 Lower Wheel

28 Idle Pulley

29 Hex Nut M27x2

30 Lock Washer 27

31 Motor Cord

32 Spring

33 Roll Pin 3x16

34 Block

35 Bearing 51201

36 Switch

37 Big Handwheel

38 Adjusting Rod

39 Phlp HD SCR w/Flange M5-0.8x10
40 Star Washer M5

41 Plug-Safety Switch

42 Phlp HD SCR w/Flange M5x12
43 Switch Plate

44 Hex Bolt M8-1.25x16

45 Flat Washer M8

48 Upper Wheel Sliding Bracket
47 Hex Bolt M6-1.0x25

HOLZMANN Maschinen Austria © www.holzmann-maschinen.at

Part No.
48
49
50
51
52
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
e
92
93
94
95

DESCRIPTION

Rivet

Hex Bolt M6-1.0x20
Clear Window

Bushing

Safety Switch

Nut M4

Upper Wheel Cover
Hex Bolt M6-1.0x25
Flat Washer M6

Brush

Hex Bolt M6-1.0x25
Star Handle

Nylon Nut M6-1.0
Strain Relief

Strain Relief Nut

Small Handwheel
Thread Rod

Knob Bolt M10-1.5x20
Knob Bolt M10-1.5x53
Threaded Handle M10-1.5
Cam

Pillow Block

Shaft End

Rod

Safety Switch Cord
Shaft

Cap Screw M8-1.25x20
Shaft-V Belt Pulley

V Belt Pulley

Circlip Ring

Set Screw M8-1.25x20
Hex Nut M8-1.25
Lower Wheel Shaft
Motor

Hex Bolt M6-1.0x25
Lock Washer M8
Tongue

Cap Screw M8-1.25x20
Strain Relief Plate
Phlp HD SCR w/Flange
Sliding Cover

Key 5x5x35

Hex Bolt M8-1.0x20LH
Motor Pulley

V-Belt

Hex Bolt M6-1.0x30
Lower Wheel Cover

Pasova pila/ Wood bandsaw

HBS 470PROFI



Part No. DESCRIPTION Part No. DESCRIPTION

96 Small Wheel Cover 150 Adjust Bar

97 Bolt M12-1.75x40 151 Tube

98 Hex Bolt M12x35 152 Hex Bolt M6-1.0x25

99 Hex Nut M12-1.75 153 Upper Guide Support Block

100 Small Gear 154 Phlp HD SCR M5-0.8x10

101 Table Tilting Knob 156 Rack

102 Trummion Support Bracket 157 Upper Guide Hose

103 Lock Washer 12 158 Big Crank Handle

104 Flat Washer M10 159 Hex Bolt M6-1.0x20

105 Hex Bolt M6-1.0x20 160 Bushing

106 Hex Bolt M6-1.0x50 161 Bushing

107 Pollow Block 162 Cap Screw M8-1.25x20

108 Hex Nut M6-1.0 163 Spring Washer 8

109 Adjustment Bolt M6-1.0 164 Guide Bracket

110 Bearing 6201 165 Worm Cylinder

111 Cap Screw M8-1.25x25 166 Fixed Plate

112 Flat Washer M8 167 Gear

113 Flat Washer M8 168 Fixed Bolt

114 Phlp HD SCR M5-0.8x6 169 Cover

115 Gear Plate 170 Hex Bolt M8-1.25x16

116 Nylon Nut M8-1.25 171 Phlp M4-0.7x8

117 Phlp HD SCR M5-0.8x6 176 Bushing

118 Lock Handle 201 Front Fence Rail

119 Flat Washer M5 202 Adjustable Base

120 Pointer 203 Fixed Shaft

121 Trunnion Plate 204 Shaft

122 Small Crank Handle 205 Spring Piece

123 Hex Bolt M8-1.25x16 206 Bracket

124 Carriage Bolt M8-1.25x80 207 Support Tube

126 Table 208 Internal Sheath

127 Table Insert 209 Handle

128 Hex Socket Screw M6-1.0x50 210 End Cap

129 Hex Bolt M5-0.8x10 211 Convex Window

130 Left Cover 212 Cap Screw M6-1.0x55

131 Hex Bolt M8-1.25x45 213 Lock Mechanism

132 Lower Blade Guide Support 214 Rear Fence Rail

133 Lower Blade Guide Seat 215 Hex Nut M8-1.25

135 Right Cover 216 Bushing

136 Hex Bolt M5-0.8x10 220 Fixing Screw

137 Flat Washer M5 221 Scale

138 Protective Cover 222 Hex Nut M6-1.0

140 Step Screw 223 Wing Nut

141 Flat Washer 224 Cap Screw M6-1.0x16

142 Sliding Plate 225 Hex Bolt M6-1.0x20

143 Retaining Ring S15 226 Pan Head Screw M4-0.7x5

144 Bearing 6201 227 Flat Washer M6

145 Upper Blade Guide Support 228 Flat washer M8

146 Guide Ring 229 Thumb Screw

148 Carriage Bolt M8-1.25x85 230 Nut M8

149 Hex Bolt M6-1.0x15 231 Hex Bolt M8-1.25x55

232/233 End Cap 234 End cap screw
HOLZMANN Maschinen Austria © www.holzmann-maschinen.at m

Pasova pila/ Wood bandsaw HBS 470PROFI



MANN.

:
Oa
s Y

18.1 Objednavka nahradnich dill

S originalnimi dily zvysite Zivotnost vaseho stroje.
Popis nahradnich dild je zdmérné v angli¢tiné z ddvodd vylouéeni chyb pFi objednavani.

POKYN

Pouziti jinych nez originalnich dili ma za nasledek ztratu zaruky!

Proto plati: Pouzivejte pouze originalni nahradni dily!

Pfi objedndvani nahradnich dilG pouzivejte prosim formuldf na konci dokumentace. Vzdy uda-
vejte typ stroje, vyrobni &islo, ¢&islo dilu podle vykresu ndhradnich dild a abyste se vyhnuli
omylu, vzdy prilozte kopii vykresu s vyznacenym dilem nebo fotografii pozadovaného dilu.

Objednaci adresa je v predmluvé tohoto navodu.

18.2 Spare part order

With original Holzmann spare parts you use parts that are attuned to each other and shorten
the installation time and elongate your machines lifespan.

IMPORTANT

The installation of non-original parts renders warranty null and void.
So you always have to use original spare parts.

You find the order address in the preface of this operation manual.

HOLZMANN Maschinen Austria © www.holzmann-maschinen.at Strana 37
Pasova pila/ Wood bandsaw HBS 470PROFI




19 PROHLASENI O SHODE / CERTIFICATE OF CONFORMITY

Prodejce / Distributor

HOLZMANN MASCHINEN® GmbH
A-4170 Haslach, Marktplatz 4
Tel.: +43 7289 71562-0; Fax.: +43 7289 71562-4

www.holzmann-maschinen.at

Nazev / name

Pasova pila / wood bandsaw
Typ / model

HBS 470PROFI
Smérnice EU / EC-directives

= 2006/42/EG
= 2004/95/EG
Pouzité normy / applicable Standards

= EN 61029-1/A11/2010
= EN 61029-2-5:2011

Timto prohlasujeme, Ze vySe zminény stroj odpovida uvedenym evropskym normam. Toto prohlaseni ztraci
svou platnost, pokud by doslo ke zménam stroje, které nami nebyly pisemné odsouhlaseny.

Hereby we declare that the above mentioned machines meet the essential safety and health requirements of
the above stated EC directives. Any manipulation or change of the machine not being explicitly authorized by
us in advance renders this document null and void.

MARNN, HOLZMANN MASCHINEN

5 S iter S!
: 'evfgmé 470 Sc ussl
holzmann-maschinen.at

Haslach, 11.02.2014 /Klaus Schérgenhuber, CEO
Misto /datum, podpis / sign
Datum/date
HOLZMANN Maschinen Austria © www.holzmann-maschinen.at

Pasova pila/ Wood bandsaw HBS 470PROFI



